W WERF

Water Environment Research Foundation
Collaboration. Innovation. Results.

"!
Ay

Energy. Innovation. Solutions.

Operations Optimization

REGORT

Barriers to Biogas Use
for Renewable Energy

Co-published by

IWA

Publishing




OWS011C10

BARRIERS TO BIOGAS USE
FOR RENEWABLE ENERGY

by:

John Willis, P.E.
Brown and Caldwell

Lori Stone, P.E.
Black & Veatch

Karen Durden, P.E.
Brown and Caldwell

Ned Beecher
North East Biosolids and Residuals Association (NEBRA)

Caroline Hemenway
Hemenway Inc.

Rob Greenwood
Ross & Associates Environmental Consulting, Ltd.

2012

‘ W E RF Ener‘ég.‘lnnovobion. Solutions.



The Water Environment Research Foundation, a not-for-profit organization, funds and manages water quality
[...]
visible in the industry.

A detailed discussion of innovation diffusion theory is in Appendix D.

8.4 Recommended Next Steps

To build on the work completed in this project, the following next steps are recommended
to increase biogas-generated renewable power at WWTFs:

¢ Continue to quantify and define the energy generation potential from biogas at WWTFs
throughout the United States.

¢ Develop databases, similar to that developed by U.S. EPA Region 9, of potential HSW sources
that could be used to increase biogas production at WWTFs.

¢ Develop a consolidated database or repository of grant funding opportunities for CHP and
biogas production projects.

¢ Update the University of Alberta Flare Emissions Calculator to include nitrogen oxides (NOX)
and carbon monoxide (CO) that are often regulated by permitting agencies to document the
relative performance of these non-recovery/fuel-wasting devices against CHP technologies.

¢ Expand outreach and information exchange between the wastewater industry and power
companies and natural gas utilities.

¢ Further advance understanding of how decision science and innovation diffusion theory can
help guide overcoming barriers to biogas use for renewable energy at wastewater treatment
utilities.

¢ Develop a centralized database of CHP installations and continue to develop case studies on
successful CHP projects.

¢ Develop an economic analysis tool that uses other financial evaluation methods in addition to
simple payback.

¢ Develop an education and training course to assist in the understanding of the benefits of
biogas, including a course specifically for decision makers.

¢ Assemble information on the barriers to anaerobic digestion.

¢ Support the WEF renewable energy statement to move biogas to the DOE list of renewable
energy.

¢ Identify how to pursue legislation to assist in financing CHP projects.

¢ Promote research to identify less-costly methods to achieve anaerobic digestion and biogas
production so it can become more widely applicable, particularly to small WWTFs and for
industrial applications.

510 WWERF



APPENDIX A

CASE STUDIES — AT A GLANCE

Barriers to Biogas Use for Renewable Energy

A-1



)
<

WERF * Brown and Caldwell * Black & Veatch * Hemenway Inc. « NEBRA

Barriers to Biogas Use

Alexandria Sanitation
Authority, Alexandria,
Virginia

Case Study at a Glance

UTILITY OVERVIEW

The Alexandria Sanitation Authority (ASA) operates one
wastewater treatment plant (WWTP), which provides
wastewater services to about 350,000 customers in the
City of Alexandria and part of Fairfax County in Virginia,
densely populated suburbs to the west of Washington, DC
on the Potomac River.

Alexandria Sanitation Authority WWTP

The ASA WWTP operates anaerobic digesters and uses biogas for building
and process heating. The plant has a total capacity of 54 mgd and treats
approximately 36 mgd of flow on average. Sludge is stabilized through

Alexandria Sanitation
Authority
e - 5% ; . Service Area
pasteurization followed by mesophilic anaerobic digestion and is By the Numbers
dewatered using centrifuges. The product is a Class A exceptional-quality BB000 customers

biosolid that is land applied. plant

The biogas production of more than 300,000 standard cubic feet per day JiEd permitted capaiy

(scfd) is used in boilers after moisture removal to generate steam. The
steam then flows through a plant-wide loop, providing process heating
and building heating or cooling where and when needed.

6 mgd average flow treate
ower cost: $0.058/kWh

Heating the sludge to the relatively high temperatures of the pasteurization
process requires high-quality heat (i.e., steam), and takes up most of the
biogas production during winter months. To use the biogas during summer
months, when the steam demand of the pasteurization process is low, ASA
recently added an adsorption chiller that uses steam to cool buildings.

Alexandria Sanitation
Authority
By the Numbers

perating since 1956
300,000 scfd biogas

0 percent of digester gas is
sed through the year

ASA has identified biogas as an opportunity for renewable energy and has
researched federal and state grants. However, a number of factors have
prevented ASA from implementing combined heat and power (CHP) at its
WWTP.

What barriers were encountered and how were they overcome?
Major barriers encountered included the following:

* Inadequate payback/economics using only excess gas. As an
alternative to use of the full digester gas production for CHP, ASA
has evaluated the possibility of using only the excess gas for CHP,
but the cost of the project (including gas cleaning) was shown to

Page 1



Barriers to Biogas Use — Case Study at a Glance — Alexandria, Virginia

be too high for the amount of electricity that would be generated using just the excess gas.

= Low electrical rates, high natural gas rates. Electrical and natural gas rates have been an
important factor driving ASA to preferentially use digester gas where it can replace the
plant’s natural gas consumption (i.e., in boilers) rather than to generate electricity.

Historically, ASA’s electrical rates have been low, while their natural gas rates have been
high.

ASA has developed a strategy for taking advantage of the volume of digester gas produced, resulting
in a digester gas use of more than 80 percent throughout the year. Long-term planning includes
consideration of CHP coupled with increased gas production.

For more information, contact:

James Sizemore, ASA quality manager, at jim.sizemore@alexsan.com.

About this project

Wastewater treatment facilities are built to reduce impacts on nature, but they can be energy-intensive to operate
and they produce greenhouse gas emissions and residuals that are costly to manage. The US Environmental
Protection Agency reports that fewer than 20% of larger WWTFs with anaerobic digestion operations use biogas
for heat and power. In 2011, the Water Environment Research Foundation (WERF) and New York State Energy
Research and Development Authority (NYSERDA) conducted a study with Brown and Caldwell, Black & Veatch,
Hemenway Inc., and the Northeast Biosolids and Residuals Association (NEBRA) to determine what barriers exist
and how they can be overcome. This case study, produced in 2011, is part of that project.

Page?2



A&
<

WERF * Brown and Caldwell * Black & Veatch * Hemenway Inc. « NEBRA

Barriers to Biogas Use

Charlotte-Mecklenburg
Utilities, Charlotte,

North Carolina
Case Study at a Glance

UTILITY OVERVIEW

Charlotte Mecklenburg Utilities (CMU) operates five
wastewater treatment plants (WWTP), which provide
wastewater services to some 776,000 customers in Charlotte, North
Carolina. The plants have a permitted capacity of 123 mgd and treat an
average flow of 83 mgd. Of the five wastewater treatment plants, four
have anaerobic digesters, but none has combined heat and power (CHP).

CMU Service Area
By the Numbers

76,000 customers served

CMU is considering CHP at the McAlpine wastewater management facility 23 mgd permitted capacit

(WWMF), which has the largest gas production. 3 mgd average flow
plants

What barriers were encountered and how were they overcome? ower cost: $0.065/kWh

The primary barriers identified by CMU include the following:

= (Capital funding/alternative funding. Capital costs are fairly high, and a reasonable payback
can only be accomplished if the plant can sell renewable energy credits (RECs).

= Negotiations with power company. Like most utilities, CMU would like to use the power
generated by CHP on-site, since it would cost about $1 million to build a power line back to
the substation. However, this would mean that it would lose its eligibility for lower power
rates and rebate programs.

®= Buy-in by upper management. Upper management will only approve projects if they are
comfortable with the benefits, costs, and risks. It is important for these decisionmakers to be
familiar with the technology, potential savings, and RECs related to CHP.

= Capital funding/alternative funding. The main barrier is funding. Capital costs are fairly
high, estimated at $7 to $10 million, depending on whether a fat, oil, and grease (FOG)
receiving station is included.

= A combination of power savings and RECs is required to make the payback less than 10
years and get a return of at least $0.10/kWh. The REC portion depends on whether the power
company has met its renewable energy goal. In accordance with state law, the power
companies need to meet specific goals with solar, biogas, and other renewables. Two NC
companies, Duke Energy and Progress Energy, merged, resulting in a combined renewable
energy capacity that exceeds the state’s renewable energy goal. This may change in coming
years as states’ renewable energy goals continue to increase.

CMU had no funding set aside for this project as of the end of 2011. In fact, the CHP project was
delayed to 2014 and was searching for alternative financing options. Grants were not available. CMU
is interested in an alternative delivery method, such as design build operate transfer (DBOT), where a
private company funds the capital and installs and operates the equipment for about six years. DBOT
companies receive a tax credit for this period and can sell RECs to the power company. Then CMU
would buy the system and get the benefits from power savings and REC sales. CMU is also looking at

Page 1




Barriers to Biogas Use — Case Study at a Glance — Charlotte-Mecklenburg, North Carolina

other financing options such as ESCOs. Working through an ESCO would reduce its burden on use of
capital dollars. In 2011, CMS was working on a request for proposals (RFP) for the McAlpine CHP
project.

Mallard Water Reclamation Facility

The Mallard Water Reclamation Facility (WRF) has a treatment capacity of
12 mgd. It is an activated-sludge plant with travelling bridge filter and
ultraviolet (UV) disinfection. The driving effluent criteria are carbonaceous
biological oxygen demand (CBOD) and ammonia limits of 4.2 and 1.2 mg/L,
respectively. Solids are stabilized in mesophilic anaerobic digesters and are
centrifuge-dewatered. The Mallard WRF produces about 6,000 wet tons of
Class B biosolids per year, which are land applied. Some of the biogas is
used for process heating; excess biogas is flared.

Mallard WRF
By the Numbers

2 mgd average flow
,000 wet tons/yr
BOD: 4.2 mg/L

H3: 1.0 mg/L

McAlpine WWMF

The McAlpine WWMF has a treatment capacity of 64 mgd. Itis a
biological/chemical nutrient removal plant with tertiary treatment.
Processes include a small anaerobic zone followed by several aerobic
zones, rapid-sand filters, and chlorine disinfection. When needed,
phosphorus is further removed via precipitation with ferric chloride
(FeCl13). The driving effluent criteria are total phosphorus (TP) daily and
monthly limits of 1,067 and 826 lb/d, respectively, BOD limit of 4.0 mg/L
and ammonia limit of 1.0 mg/L.

McAlpine WWTP

The McAlpine WWMF receives and processes solids from another plant. By the Numbers
Solids are thickened in centrifuges or by gravity, stabilized in anaerobic mgd average flow
digesters, and centrifuge-dewatered. The plant produces about 70,000 wet 0,000 wet tons/yr
tons of Class B biosolids per year, which are land-applied. Some of the OD: 4.0 mg/L

biogas is used for process heating; excess biogas is flared. H3: 1.0 mg/L

Irwin Creek WWTP

The Irwin Creek WWTP has a treatment capacity of 15 mgd. It is an
activated-sludge plant with tertiary treatment and UV disinfection. The
driving effluent criteria are CBOD and ammonia limits of 5.0 and 1.2 mg/L,
respectively. Solids are thickened in belt filter presses, stabilized in
mesophilic anaerobic digesters, and dewatered in belt filter presses. The
plant produces some 10,000 wet tons of Class B biosolids per year, which
are land-applied. Some of the biogas is used for process heating; excess Irwin Creek WWTP
biogas is flared. By the Numbers

5 mgd
0,000 wet tons/yr

For more information, contact:

Jackie Jarrell, PE, Environmental management division superintendent, at
jjarrell@ci.charlotte.nc.us; or Shannon Sypolt, environmental auditor, at
ssypolt@ci.charlotte.nc.us.

About this project

Wastewater treatment facilities are built to reduce impacts on nature, but they can be energy-intensive to operate
and they produce greenhouse gas emissions and residuals that are costly to manage. The US Environmental
Protection Agency reports that fewer than 20% of larger WWTFs with anaerobic digestion operations use biogas
for heat and power. In 2011, the Water Environment Research Foundation (WERF) and New York State Energy
Research and Development Authority (NYSERDA) conducted a study with Brown and Caldwell, Black & Veatch,
Hemenway Inc., and the Northeast Biosolids and Residuals Association (NEBRA) to determine what barriers exist
and how they can be overcome. This case study, produced in 2011, is part of that project.

Page?2




ik
<

Barriers to Biogas Use

DC Water, Washington DC a@a‘.,

Case Study at a Glance

WERF ¢ * Brown and Caldwell * Black & Veatch * Hemenway Inc. « NEBRA

UTILITY OVERVIEW

The District of Columbia Water and Sewer Authority (DC
Water) serves more than 2 million people from the greater
metropolitan Washington, DC area, including Prince Georges
and Montgomery Counties in Maryland; Fairfax, Arlington,
and Loudoun Counties in Virginia; and the District of Columbia. DC Water
owns and operates one wastewater treatment plant, the Blue Plains
Advanced Wastewater Treatment Plant (AWTP).

DC Water Service Area
By the Numbers

Blue Plains Advanced Wastewater Treatment Plant ver 2,000,000 sewer

The Blue Plains AWTP treats about 300 mgd to advanced treatment levels e
and produces about 1,200 wet tons per day of biosolids. The plant’s average
daily capacity is 370 mgd - the world’s largest AWTP. The liquid treatment
process reduces total nitrogen and phosphorus to low levels prior to
discharge to the Potomac River, which is part of the Chesapeake Bay estuary.
Lime stabilization is used to produce Class B biosolids, which are trucked and
primarily land-applied on farms, forests, and reclamation sites. About 5

percent of the biosolids is composted to Class A standards. Blue Plains AWTP
By the Numbers

00 mgd average flow treat
WWTP
ower cost: $0.08/kWh

Although the current solids processing system has worked well for many
years, DC Water will be installing anaerobic digestion to improve the
sustainability of the current biosolids reuse program, to improve the product
characteristics, to broaden beneficial reuse opportunities, and to take
advantages of the energy benefits. DC Water is the largest consumer of
electricity and has the largest carbon footprint in the District of Columbia.

perating since 1938

60 operations and
aintenance plant staff

70 mgd average treatmen
apacity

Id digester complex shut

The new 450-dry-ton-per-day Class A solids processing system began own in year 2000 (torn do
construction in 2011 and will include four thermal hydrolysis process trains 2011)

and four, 3.8-mg anaerobic digesters, plus new final dewatering that will use combustion gas turbines
belt filter press technology. Combined heat and power (CHP) facilities will use il heat-recovery steali}

enerators (by 2014)

3-percent of total plant
ower demand will be

combustion gas turbines with heat-recovery steam generators. The medium-
pressure steam generated is needed for the thermal hydrolysis process.

The $400+ million biosolids program, including the CHP processes, is upplied by CHP
expected to be online in 2015. It is estimated that CHP will produce 13 MW 3 MW of power productio
(net 10 MW) of renewable electricity by 2015, nearly half the AWTP’s total y 2014

power demand. Production of this renewable energy source will reduce the educes carbon footprint b
DC Water carbon footprint by 40 percent. In addition, the anaerobic digestion 0-percent compared with
process will produce Class A biosolids and reduce biosolids volumes by more Qi icnal energy foril
[...]
= Identification of actual biogas volume. In October 2009, the digester gas flow meters
were calibrated. In November 2009, a new magnetic primary sludge flow meter was
installed, replacing the existing positive displacement pump stroke counter. Making these
changes allowed for better estimates of the digester gas produced, which allowed for a more
accurate assessment of the CHP project economics. ReWa studied alternatives to increase
biogas production, such as installation of a fats, oils, and grease (FOG) receiving and feed
station or incorporating one of several possible thermophilic digestion process strategies;
however, these alternatives were not included in the project.

= A full cost/benefit analysis. Key to this process was acceptance of annual cash flow
instead of a payback period. For the Mauldin Road CHP project, it was estimated that the net
yearly savings would be $250,000. This was more attractive to ReWa decision-makers than
the projected five-year payback for the project.

= Education of staff on the CHP process. This was done by breaking down the CHP process
into its basic components - engine generator, heat exchanger, and gas conditioning system.
As aresult, staff recognized that the process was not as complex as they had perceived.
Additionally, ReWa elected to include a two-year maintenance service contract with the pre-
purchase of the CHP system.

According to ReWa officials, “Renewable Water Resources continuously places emphasis on
operational efficiency, using data to drive down costs and optimize operations by eliminating wasted
efforts and resources, and leveraging new technology and processes to modernize the organization.”

For more information, contact:

Joey Collins, ReWa solids manager, at joeyc@re-wa.org
Glen McManus, ReWa director of operations, at glenm@re-wa.org

About this project

Wastewater treatment facilities are built to reduce impacts on nature, but they can be energy-intensive to operate
and they produce greenhouse gas emissions and residuals that are costly to manage. The US Environmental
Protection Agency reports that fewer than 20% of larger WWTFs with anaerobic digestion operations use biogas
for heat and power. In 2011, the Water Environment Research Foundation (WERF) and New York State Energy
Research and Development Authority (NYSERDA) conducted a study with Brown and Caldwell, Black & Veatch,
Hemenway Inc., and the Northeast Biosolids and Residuals Association (NEBRA) to determine what barriers exist
and how they can be overcome. This case study, produced in 2011, is part of that project.

Page



A\ WERF * Brown and Caldwell * Black & Veatch * Hemenway Inc. « NEBRA

=

Barriers to Biogas Use

Sheboygan, Wisconsin
Case Study at a Glance

UTILITY OVERVIEW

The City of Sheboygan (City) owns and operates one
wastewater treatment plant (WWTP) in eastern
Wisconsin along Lake Michigan. The city provides
wastewater collection and treatment to about 68,000
people in the region.

Sheboygan Regional WWTP

The Sheboygan Regional WWTP treats an average of

10.5 mgd of wastewater. The plant is a biological nutrient
removal (BNR) facility whose driving effluent limitations 2
are ammonia-nitrogen and total phosphorus. Solids-handling at the
WWTP consists of three primary anaerobic digesters and one secondary
anaerobic digester. Anaerobic digestion yields about 490,000 cubic feet
of digester gas per day (scfd) on average.

City of Sheboygan
By the Numbers

8,000 sewer customers
WWTP
0.5 mgd average flow treat

ower cost: $0.048/kWh
without demand charges),
0.081 (with demand charg

eboygan Regional WW
By the Numbers
perating as a secondary
WTP since 1982
8.4 mgd permitted capaci
0.5 mgd average flow treat
6 plant staff
2 microturbines with full
ated capacity of 700 kW
enerates 90 to 115 percen
f electrical energy and 90-
ercent of heating energy
nsite

Page 1

In 2002, the city began to evaluate ways to reduce energy consumption
and power costs at the WWTP. Increasing the amount of digester gas
available to produce renewable energy was considered an alternative.
At the time, the digesters were producing about 200,000 scfd of digester
gas, which was used primarily to fuel three boilers for digester heating.
A portion of the digester gas also was used to power an engine-driven,
influent wastewater pump. The excess digester gas was flared. After the
plant-wide evaluation, the City of Sheboygan elected to implement
combined heat and power (CHP) at the WWTP. Digester gas production
increased significantly with the addition of alternative feed stocks to the
digesters.

The city’s original CHP system was installed in 2006 and consisted of ten
Capstone microturbines, each with a power generation capacity of 30 kW. At
its full rated capacity, the ten microturbine-based CHP system produced up
to 300 kW of renewable energy. Because of the successful operation of the
original microturbines and the dramatic increase in biogas production from
high-strength wastes, the WWTP installed two new Capstone microturbines,
each with a power generation capacity of 200 kW, with startup in December
2010. The expanded CHP system also included new and dedicated heat
recovery and biogas treatment systems.

The total full rated capacity of the expanded CHP system is 700 kW.
Digester cover and digester gas piping improvements were scheduled for
completion during the fall of 2011. The WWTP generates between 90-
and 115 percent of electrical energy, and 90 percent of heating energy
onsite.



Barriers to Biogas Use — Case Study at a Glance — Sheboygan, Wisconsin

What barriers were encountered and how were they overcome?
The major barriers encountered included the following:

= Organizational skepticism regarding whether the amount of biogas produced would be
sufficient to operate the microturbines, boilers, and reciprocating engine.

= Technical concerns about CHP technology and biogas treatment. Others’ experiences with
microturbines negatively affected the perception of CHP within the organization.

= Limited capital dollars were available from the city to fund the project.

The following strategies were used to overcome the barriers:

= Increasing biogas production by introducing high-strength wastes, including whey and
cheese processing waste and thin stillage from ethanol, directly to the anaerobic digesters.
One strategy the WWTP used to encourage high-strength wastes to be discharged at the
facility was by lowering the tipping fees for industrial waste streams.

= Collaboration with the local electric utility to fund 80 percent of the project. This
reduced the city’s risk associated with negative experiences with microturbines. The local
privately owned power utility had purchased some 100 30-kW Capstone microturbines
several years earlier and were looking for a biogas supply to add the electrical output to
their renewable portfolio. In addition, gas conditioning technology had improved to address
removal of siloxane compounds from biogas.

= Teaming with a local power utility to fund the original CHP project. The local power
utility purchased and owned the ten 30 kW microturbines and the digester gas treatment
equipment that were part of the original CHP project. The WWTP owned the heat recovery
system and had the option to purchase the microturbines and digester gas treatment
equipment after six years of operation for $100,000. The total cost to develop and construct
the original CHP system was $1.2 million, of which Sheboygan only paid $200,000 for the
heat recovery equipment.

=  Applying for and receiving energy grants for the recent $1.5 million CHP expansion
project. The CHP expansion project was funded, in part, by a $1.2 million low-interest loan,
which was to be paid back in five years with funds saved by operating the CHP system and
offsetting a portion of the WWTP’s energy costs. Because of its increased electric power
generation potential, Focus on Energy provided a $205,920 grant for expansion of the CHP
system. The City of Sheboygan covered the remaining $100,000 out of pocket.

“With energy costs increasing each year, we were actively looking at different ways to reduce our total
energy cost,” said Dale Doerr, wastewater superintendent with the City of Sheboygan. “Since we were
wasting excess biogas produced at the wastewater treatment plant, it became evident that we could use
the excess biogas as fuel for the Capstone MicroTurbines and reduce our energy cost.”

For more information, contact:
Dale Doerr, Sheboygan Regional WWTP wastewater superintendent at DaleD@SheboyganWWTP.com.

About this project

Wastewater treatment facilities are built to reduce impacts on nature, but they can be energy-intensive to operate
and they produce greenhouse gas emissions and residuals that are costly to manage. The US Environmental
Protection Agency reports that fewer than 20% of larger WWTFs with anaerobic digestion operations use biogas
for heat and power. In 2011, the Water Environment Research Foundation (WERF) and New York State Energy
Research and Development Authority (NYSERDA) conducted a study with Brown and Caldwell, Black & Veatch,
Hemenway Inc., and the Northeast Biosolids and Residuals Association (NEBRA) to determine what barriers exist
and how they can be overcome. This case study, produced in 2011, is part of that project.

Page



A&
<

Barriers to Biogas Use

City of St. Petersburg,
Florida

Case Study at a Glance

UTILITY OVERVIEW

The City of St. Petersburg, Florida owns and operates
three water reclamation facilities (WRFs) in the
metropolitan St. Petersburg area. The city provides
wastewater collection and treatment to about 317,000 people in the
region with a total average flow treated of 35 mgd. The city also operated
the Albert Whitted WREF, but this facility, which treats approximately 6.2
mgd, was being closed and all flows were being transferred to the
Southwest WRF for treatment.

Northeast WRF, Northwest WRF, and Southwest WRF

The city owns and operates the Northeast, Northwest, and Southwest
WRFs. Each WRF treats an average of 8.4 mgd, 10 mgd, and 10 mgd of
wastewater, respectively. The WRFs are advanced secondary facilities
whose driving effluent criteria include chlorine residual, turbidity, pH,
fecal coliform, total suspended solids, carbonaceous biochemical oxygen
demand (cBOD), and chlorides. The WRFs use complete-mix-activated
sludge, filtration, and disinfection with sodium hypochlorite to treat
influent wastewater. Effluent is reused in the community and any excess
flows are discharged to deep injection wells; the facilities do not discharge
effluent to any surface waters. Biosolids handling at the WRFs consists of
gravity belt-thickening of waste-activated sludge (WAS), mesophilic
anaerobic digestion (AD), and dewatering using screw presses to meet
Class-B biosolids standards. Biogas is flared.

In 2010, the city began to evaluate solids management practices at the
WRFs when new state standards were imposed for increasingly stringent
and cost-prohibitive Class B land application requirements; the effective
date is January 1, 2013. More than 25 alternatives were considered by the
city. The one chosen will consolidate biosolids treatment at the Southwest
WREF and include the addition of primary clarification, Class-A
temperature-phased anaerobic digestion (TPAD), and dewatering using
new screw presses. The WRF will produce a Class-AA cake that is certified
as a fertilizer. One, 1.2-MW internal combustion engine will be added to
produce renewable energy from biogas and provide sufficient power for
the WRF to be energy-independent. It was estimated that these
improvements would be completed in 2013 or 2014. The city will evaluate
the feasibility of adding a thermal process, such as fluid bed combustion or
gasification, to convert yard waste and possibly biosolids to additional
renewable energy.

WERF * Brown and Caldwell * Black & Veatch * Hemenway Inc. « NEBRA

City of St. Petersburg
Services Area
By the Numbers
17,000 sewer customers
WRFs
5 mgd average flow treate
ower cost: $0.0935/kWh

Southwest WRF
By the Numbers

perating since 1953

0 mgd average flow treate
ill begin to receive

onsolidated solids from th

ortheast and Northwest
RFs

PAD and 1.2-MW internal
ombustion engine

igestion and CHP project
ave $2 - $3 million per yea
ompared with current
peration

Page 1



Barriers to Biogas Use — Case Study at a Glance — St. Petersburg, Florida

What barriers were encountered and how were they
overcome?

The major barriers encountered included the following:

®= Producing sufficient biogas to make CHP cost-
effective.

= Convincing decisionmakers to make significant
changes to a Class-B land application program that
had been operating successfully for many years.

The following strategies were used to overcome the
barriers:

= Consolidating solids handling by conveying WAS produced at the city’s plants to the
Southwest WREF for treatment. By constructing new digestion and CHP processes at the
Southwest WRF instead of at all three facilities, it was more affordable and achieved greater
economies of scale.

®= Adding primary clarification at the Southwest WRF. Primary sludge had a higher energy
value compared with WAS when anaerobically digested, and produced more biogas than a
similar mass of WAS. This allowed the city to reduce its overall energy expenditures by
avoiding costs that would have resulted by treatment of conveyed WAS and settleable raw
wastewater solids in the Southwest WRF’s biological process.

= Upgrading the digestion process to TPAD. TPAD would produce more biogas, and
therefore more energy, relative to the current mesophilic digestion process.

= Constructing a fat, oil, and grease (FOG) tipping station at the Southwest WRF. The co-
digestion of high-strength wastes would increase biogas production and also generate a new
revenue stream for the city of some $500,000 per year.

= Highlighting the risks and costs of the current operation and Class B-land application.
Land application of Class-B biosolids in Florida was becoming more costly and burdensome.
In addition, more farms/application sites would be necessary and permit requirements,
nutrient management plans, and risks to farmers would result in considerably higher unit
costs for land application.

= Using present-worth analysis to evaluate alternatives. The selected digestion and CHP
project had a 20-year present worth $19 million less than the city’s current operation did, and
$33 million less than continued Class-B land application under future rules. In addition, the
project would save between $2 and $3 million per year in operating costs.

“The business of wastewater treatment is changing rapidly,” said Director of Water Resources George
Cassady “Increased regulatory requirements rarely present an opportunity to reduce O&M costs.
However, through this evaluation, we were able to meet new requirements and realize a substantial cost
savings in our operations.”

For more information, contact:
George Cassady, St. Petersburg director of water resources, at George.Cassady@stpete.org.

About this project

Wastewater treatment facilities are built to reduce impacts on nature, but they can be energy-intensive to operate
and they produce greenhouse gas emissions and residuals that are costly to manage. The US Environmental
Protection Agency reports that fewer than 20% of larger WWTFs with anaerobic digestion operations use biogas
for heat and power. In 2011, the Water Environment Research Foundation (WERF) and New York State Energy
Research and Development Authority (NYSERDA) conducted a study with Brown and Caldwell, Black & Veatch,
Hemenway Inc., and the Northeast Biosolids and Residuals Association (NEBRA) to determine what barriers exist
and how they can be overcome. This case study, produced in 2011, is part of that project.

Page?2



A&
<

Barriers to Biogas Use

Upper Occoquan
Service Authority,

Centreville, Virginia
Case Study at a Glance

UTILITY OVERVIEW

The Upper Occoquan Service Authority (UOSA) owns and